
March 15th, 2023 
Pierre Adrien  
District Manager, Ministry of the Environment, Conservation and Parks 
733 Exeter Road 
London, ON N6E 1L3 

Dear Mr. Adrien, 

Re:  Annual Wastewater Report 
   Talbotville Wastewater Treatment Plant 

The Ontario Clean Water Agency is the Operating Authority for the Talbotville Wastewater Treatment 
Plant and Collection System on behalf of the Township of Southwold.  The system is operated under 
Environmental Compliance Approval 4845-ARSJ4R.  Please find attached the 2022 annual report for this 
facility.  

Please feel free to contact me should you require any additional information regarding this report.  I can 
be reached at 519-870-7841. 

Sincerely, 

Matthew Belding 

Process and Compliance Technician 
Ontario Clean Water Agency 

Cc. Meghan Morgan, Water Inspector, Ministry of the Environment, Conservation and Parks 
Lisa Higgs, CAO, Township of Southwold 
Dale LeBritton, Regional Hub Manager, Ontario Clean Water Agency 
Mark Harris, Senior Operations Manager, Ontario Clean Water Agency 
Maegan Garber, Safety, Process and Compliance Manager, Ontario Clean Water Agency 



Talbotville Wastewater Treatment Plant Annual Report Page 2 of 12 
 

Table of Contents 
 

 

Section 1:  Overview of System................................................................................................................. 3 

Section 2:  Summary of Monitoring Data ................................................................................................. 4 

Section 3:  Comparison of Effluent Quality and Quantity Compared to Limits and Objectives ............... 7 

Section 4:  Operating Problems and Corrective Actions ......................................................................... 10 

Section 5:  Maintenance Activities .......................................................................................................... 10 

Section 6:  Effluent Quality Assurance .................................................................................................... 11 

Section 7:  Calibration and Maintenance on Effluent Monitoring Equipment ....................................... 11 

Section 8:  Sludge Handling and Generated ........................................................................................... 12 

Section 9:  Complaints ............................................................................................................................ 12  

Section 10: By-pass, Spill or Abnormal Discharge Events…………………………..………………………..……………..12 

Section 11: Notice of Modifications to Sewage Works ........................................................................... 12 

Appendix A:  Monitoring Data 

Appendix B:  Sampling Schedule 

Appendix C:  Preventative Maintenance Schedule 

Appendix D:  Sludge Monitoring Results 

 



Talbotville Wastewater Treatment Plant Annual Report Page 3 of 12 
 

Section 1:  Overview of System 
 

The Talbotville Wastewater Treatment Plant was commissioned in February, 2018.  The wastewater 
treatment plant is a Membrane Bioreactor treatment plant which is a combination of activated sludge 
biological treatment with MicroClear MBR membrane filtration technology.  The process is as follows: 

Raw Wastewater Collection 

The wastewater is collected by gravity and directed to the equalization tanks onsite at the treatment 
plant.  The equalization tanks are equipped with three submersible pumps (one duty and two stand by) 
with rated capacity of 41.67m3/h.  The pumps are controlled by the Milltronics ultrasonic level control 
system, with a backup float system.    

Preliminary Treatment System  

Equalized wastewater is pumped through one mechanically-cleaned fine screen with 1mm screen size. 
The fine screen to remove any fibers or debris that might damage the membranes. The screenings are 
collected in burlap sacks and disposed of.  

Secondary Treatment System  

Biological Treatment  

The screened wastewater then flows by gravity to the first aeration tank (TNK- 501) which is 
hydraulically connected to the second aeration tank (TNK- 502) for aerobic biological degradation of the 
influent constituents (organics and ammonia).  The two aeration tanks operate in series and are 
equipped with fine bubble aeration.  
 
Secondary Sedimentation  
 
Mixed liquor is pumped (by P- 501/ 2/ 3) from the second aeration tank (TNK- 502) to the membrane 
tanks (TNK-601 and TNK-602). The membrane tanks serve as additional volume for aerobic biological 
treatment and house the membrane filters used for solid -liquid separation. The two membrane tanks 
operate in parallel and are equipped with two membrane modules. Treated effluent is drawn through 
the membranes by vacuum pumps, and pumped through ultraviolet (UV) lamps for final disinfection. 
The solid liquid separation process causes an accumulation of solids in the membrane tank, excess of 
mixed liquor which contains both solids and filtrate, is continuously pumped from the aeration tank to 
the membrane tanks (TNK-601 and TNK-602). The additional mixed liquor then overflows from the 
membrane tanks into the return activated sludge tank (TNK-611).  From there the RAS is pumped back 
to the aeration (TNK- 501).  
 
pH Adjustment System  

Within the aeration tanks, the nitrification process converts ammonia to nitrate in order to meet the 
effluent ammonia limit. Through this process the alkalinity is consumed, where Caustic is pumped to 



Talbotville Wastewater Treatment Plant Annual Report Page 4 of 12 
 

control the pH. Liquid alum is then dosed into the aeration tanks to precipitate phosphorus to meet the 
effluent phosphorus limit. 
 

Disinfection  

Treated effluent is drawn through the membranes by vacuum pumps, and pumped through ultraviolet ( 
UV) lamps for final disinfection. There are four UV lights operating in parallel.  
 
Sludge Management System 

In order to retain an optimal concentration of mixed liquor suspended solids (10g/ L), a portion of the 
mixed liquor is intermittently wasted ( P- 903) from the aeration tank (TNK- 502) to the sludge press (SP- 
901) for dewatering. There excess supernatant from the dewatering process is collected in the discharge 
tank (TNK- 902) and pumped back (P- 901/2) to the first aeration tank (TNK- 501). It is currently not in 
use due to low flows. 
 

Standby Power 

The wastewater treatment plant has a 250kW standby diesel generator onsite.  

Section 2:  Summary of Monitoring Data 
The Talbotville Wastewater Treatment Plant is monitored as per the Environmental Compliance 
Approval requirements.  Detailed monitoring data is supplied in Appendix A.   

Raw Wastewater Monitoring 

The average daily flow for raw wastewater entering the WWTP in 2022 was 152.1m3/d. This is an 
increase of 79.7% when compared to the average daily flow in 2021. The rated capacity identified in the 
ECA is 500m3/d.  As depicted in Chart 1, the average daily flow is at 30.4 % of the rated capacity. The 
increase in flows is due to an increase in service connections (housing boom) and significant infiltration 
events that occurred during the reporting year. In 2021, ball valves and check valves at the headworks 
were upgraded and a flow control valve was installed to better control the flow of raw wastewater to 
the treatment plant. In 2022, OCWA has continued maintenance/cleaning activities on the drum and 
screening brushes to mitigate recirculation situations. 

 

 

 

 

 



Talbotville Wastewater Treatment Plant Annual Report Page 5 of 12 
 

Chart 1.   Average daily influent flows rated capacity.  

 

The raw wastewater is monitored for BOD5, total suspended solids, total phosphorus and total Kjeldahl 
nitrogen at a minimum on a monthly basis by composite sample.   The plant was designed to treat based 
on raw water characteristics identified in the Operations Manual from the design engineers.  Refer to 
Appendix A for more detailed monthly results and design parameters.     

The annual average for raw sewage BOD5 concentrations to the plant was 178.8mg/L.  Refer to Chart 2 
for the monthly results in 2022. The annual average for BOD5 has increased by 87.6% when compared to 
the annual average in 2021.  There were three results in 2022 that were above the design criteria. The 
average BOD5 loading to the plant was 27.2kg/d for 2022.  

Chart 2.  Raw sewage monthly average concentration of BOD5. 

 

The annual average for raw sewage total suspended solids (TSS) concentrations to the plant was 
153.5mg/L.  Refer to Chart 3 for the monthly concentrations in 2022.The annual average for TSS has 
increased by 80.9% when compared to the annual average in 2021.  There were one results above the 
design criteria in 2022. The average TSS loading to the plant was 23.3kg/d for 2022.  

Chart 3.  Raw sewage average monthly concentration of TSS. 



Talbotville Wastewater Treatment Plant Annual Report Page 6 of 12 
 

 

The annual average for raw sewage total phosphorus (TP) concentrations to the plant was 4.00mg/L.  
Refer to Chart 4 for the monthly concentrations in 2022.  The annual average for TP has increased by 
38.5% when compared to the annual average in 2021.  There were no results above the design criteria in 
2022. The average TP loading to the plant was 0.61kg/d for 2022.  

Chart 4.  Raw sewage average monthly concentration of TP. 

 

The annual average for raw sewage total Kjeldahl nitrogen (TKN) concentrations to the plant was 
44.9mg/L.  Refer to Chart 5 for the monthly concentrations in 2022.  The annual average for TKN has 
increased by 40.4% when compared to the annual average in 2021.  There were seven months in 2022 
where the TKN concentrations were above the design concentration. The average TKN concentration in 
2022exceeded the design criteria. The average TKN loading to the plant was 6.8kg/d for 2022.    

 

 

 



Talbotville Wastewater Treatment Plant Annual Report Page 7 of 12 
 

Chart 5.  Raw sewage average monthly concentration of TKN.  

 

Effluent Monitoring 

Effluent is sampled on a weekly basis and tested for cBOD5, total suspended solids, total phosphorus and 
total ammonia as a composite sample with a grab sample taken weekly and tested for E. coli, pH and 
temperature.   Detailed results are found in Appendix A.  Table 1 below shows the monthly average 
effluent result ranges and loadings.   Section 3 describes the results in more detail.   

Table 1.  Monthly average effluent ranges for 2022.   

Parameter 
Effluent 
Monthly 

Average Limits 

Monthly Average 
Effluent Result 

Ranges 

Monthly Average 
Loadings Result 
Ranges (kg/d) 

cBOD5 (mg/L) 10 2 – 4 0.19 – 0.54 
TSS (mg/L) 10 2 – 7.5 0.26 – 1.21 
TP (mg/L) 0.3 0.10 – 0.29 0.012 -0.056 
TAN (mg/L) 1.5 0.10 – 1.07 0.012 – 0.146 
TAN (mg/L) Freezing 4 0.10 – 0.97 0.012 – 0.153 
E. coli (cfu/100mL)* 100 1 – 2.53 n/a 
pH** 6 – 9.5 6.16 - 8.94 n/a 
Temperature (oC)** n/a 7.6 – 24.4 n/a 

*expressed as geometric mean 
**minimum and maximum result (not monthly averages) 
Note:  TAN Freezing Limit is from December 1 to April 30 

Section 3:  Comparison of Effluent Quality and Quantity Compared to Limits 
and Objectives 
 
The annual average for effluent cBOD5 in 2022 was 2.27mg/L. The annual average effluent cBOD5 is up 
11.5% when compared to 2021.   The annual loading of cBOD5 was 0.35kg/d.  The cBOD5 limit is 10mg/L. 
There were no objective or limit exceedances reported in 2022. Refer to Chart 6.   

 



Talbotville Wastewater Treatment Plant Annual Report Page 8 of 12 
 

 

Chart 6.  The effluent monthly average concentration of cBOD5. 
 

 
 
The annual average for effluent TSS in 2022 was 3.10mg/L. The annual average effluent TSS is up 15.7% 
when compared to 2021.   The annual loading of TSS was 0.47kg/d.  There was one objective 
exceedance in 2022  Refer to Chart 7.        

Chart 7.  The effluent monthly average concentration of TSS. 

 

The annual average for effluent TP in 2022 was 0.19mg/L. The annual average effluent TP has increased 